
 

 

 

ORDER No. R2-2016-0043 
NPDES No. CA0005002 

 
The following discharger is subject to waste discharge requirements (WDRs) set forth in this Order. 

Table 1. Discharger Information 
Discharger USS-POSCO Industries 
Facility Name Pittsburg Plant 

Facility Address 
900 Loveridge Road 
Pittsburg, CA 94565 
Contra Costa County 

CIWQS Place Number 269601 
 

Table 2. Discharge Locations 
Discharge 

Point 
Effluent  

Description Latitude Longitude Receiving  
Water 

001 
Industrial Wastewater 

Cooling Water 
Stormwater 

38.030000 121.86444 New York Slough 

002 Stormwater 38.030833 121.86611 New York Slough 

 
Table 3. Administrative Information 

This Order was adopted on: November 9, 2016 
[...]
B. Discharge Point and Receiving Waters ................................................................................... F-6 
C. Previous Requirements and Monitoring Data ......................................................................... F-6 
D. Compliance Summary ............................................................................................................. F-7 
E. Planned Changes. .................................................................................................................... F-7 

III. Applicable Plans, Policies, and Regulations ................................................................................... F-7 
IV. Rationale For Effluent Limitations and Discharge Specifications ................................................. F-9 

A. Discharge Prohibitions .......................................................................................................... F-10 
1. Prohibitions in this Order ................................................................................................ F-10 
2. Exceptions to Basin Plan Discharge Prohibition ............................................................. F-10 

B. Technology-Based Effluent Limitations ............................................................................... F-11 
C. Water Quality-Based Effluent Limitations (WQBELs) ........................................................ F-17 

1. Scope and Authority ........................................................................................................ F-17 
2. Beneficial Uses and Water Quality Criteria and Objectives ........................................... F-17 
3. Need for Water Quality-Based Effluent Limitations (Reasonable Potential Analysis) .. F-20 
4. Water Quality-Based Effluent Limitations (WQBELs) .................................................. F-26 
5. Whole Effluent Acute Toxicity ....................................................................................... F-32 

D. Discharge Requirement Considerations ................................................................................ F-32 
V. Rationale for Receiving Water Limitations .................................................................................. F-32 
VI. Rationale for Provisions ................................................................................................................ F-33 

A. Standard Provisions ............................................................................................................... F-33 
B. Monitoring and Reporting ..................................................................................................... F-33 
C. Special Provisions ................................................................................................................. F-33 

1. Reopener Provisions ........................................................................................................ F-33 
2. Effluent Characterization Study and Report. .................................................................. F-33 
3. Pollutant Minimization Program ..................................................................................... F-34 
4. Stormwater Management ................................................................................................ F-34 
5. Thermal Discharge Reduction Evaluation Report ........................................................... F-34 
6. Copper Action Plan ......................................................................................................... F-34 
7. Cyanide Action Plan ........................................................................................................ F-34 

VII. Rationale for Monitoring and Reporting Program (MRP) ............................................................. F-35 
VIII. Public Participation ....................................................................................................................... F-36 
 
  



USS-POSCO Industries  Order No. R2-2016-0043 
Pittsburg Plant NPDES No. CA0005002 
 

F-3 
 

Tables 

Table F-1. Facility Information................................................................................................................ F-4 
Table F-2. Previous Effluent Limitations and Monitoring Data .............................................................. F-6 
Table F-3. Beneficial Uses ....................................................................................................................... F-8 
Table F-4. Metal Finishing ELGs .......................................................................................................... F-12 
Table F-5. Production-Based Allotments .............................................................................................. F-14 
Table F-6. Final ELGs ........................................................................................................................... F-16 
Table F-7. Reasonable Potential Analysis ............................................................................................. F-21 
Table F-8. WQBEL Calculations ........................................................................................................... F-30 
Table F-9. Monitoring Requirements Summary .................................................................................... F-35 



USS-POSCO Industries  Order No. R2-2016-0043 
Pittsburg Plant NPDES No. CA0005002 
 

F-4 
 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the 
requirements of this Order. As described in section II.B of the Order, the Regional Water Board 
incorporates this Fact Sheet as findings supporting the issuance of this Order. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility: 

Table F-1. Facility Information 
WDID 2 071059001 
CIWQS Place ID 269601 
Discharger USS-POSCO Industries 
Facility Name Pittsburg Plant 

Facility Address 
900 Loveridge Road 
Pittsburg, CA 94565 
Contra Costa County 

Facility Contact, Title, Phone 
Freddy Ripoli 
Group Manager, Environmental and Safety 
(925) 439-6316 

Authorized Person to Sign and 
Submit Reports Same as facility contact 

Mailing Address Same as facility address 
Billing Address Same as facility address  
Facility Type Steel Finishing Plant (SIC 3312) 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program No 
Reclamation Requirements No  
Mercury and PCBs Requirements NPDES Permit No. CA0038849 
Permitted Flow 28 million gallons per day (MGD) – average daily dry weather design flow 
Watershed Suisun Basin 
Receiving Water New York Slough, part of the Sacramento/San Joaquin Basin 
Receiving Water Type Estuarine 
 

A. USS-POSCO Industries (Discharger) owns and operates a steel finishing plant (Facility) at 900 
Loveridge Road in Pittsburg. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 

B. The Discharger is regulated pursuant to National Pollutant Discharge Elimination System (NPDES) 
Permit No. CA0005002. The Discharger was previously subject to the NPDES permit in Order 
No. R2-2011-0048 (previous order), which became effective on September 1, 2011. The Discharger 
filed a Report of Waste Discharge and submitted an application for reissuance of its Waste 
Discharge Requirements (WDRs) and NPDES permit on December 14, 2015.  



USS-POSCO Industries  Order No. R2-2016-0043 
Pittsburg Plant NPDES No. CA0005002 
 

F-5 
 

 
The discharge is also regulated under NPDES Permit No. CA0038849, which establishes 
requirements on mercury and polychlorinated biphenyls (PCBs) from wastewater discharges to San 
Francisco Bay. This Order does not affect that permit.  
 
The Discharger is authorized to discharge subject to WDRs in this Order at the discharge location 
described in Table 2 of this Order. Regulations at 40 C.F.R. section 122.46 limit the duration of 
NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of this Order limits 
the effective period for the discharge authorization. Pursuant to California Code of Regulations, title 
23, section 2235.4, the terms and conditions of an expired permit are automatically continued 
pending reissuance of the permit if the Discharger complies with all federal NPDES regulation 
requirements for continuation of expired permits.  

II. FACILITY DESCRIPTION 

A. Wastewater Treatment and Stormwater Control 

1. Wastewater Treatment.  
 
The Discharger owns and operates a 420-acre steel finishing plant. The Facility finishes 
purchased coils of hot-rolled steel but does not manufacture steel from raw materials. The 
processes include pickling with hydrochloric and sulfuric acid, cold rolling, alkaline 
cleaning, annealing, hot-dip galvanizing, and electrolytic tin and chromium plating. 
 
Attachment C provides a schematic diagram of the Facility treatment processes. The 
following treatment systems provide preliminary treatment in the main part of the Facility 
prior to final treatment at the main treatment plant in the northeast corner of the Facility: 

• The oil separation treats oily wastewater from cold rolling mills. 
• The outgoing treatment system reduces chromium VI from the chromium recovery unit. 
• The primary neutralization system neutralizes the pH of spent alkaline cleaning baths. 

 
Partly treated wastewater from the above processes flows to the main treatment plant along 
with other untreated waste streams (see Attachment C).The treatment plant also receives a 
maximum of 5 million gallons per year of wastewater from impoundments and purge water 
from monitoring wells. 
 
Attachment C provides a diagram of the Facility’s main wastewater treatment plant. It 
consists of a pump station (Lift Station No. 3), an oil/water separator, a mixer building to 
adjust the pH with lime or caustic for metals precipitation, two clarifiers, and two 
neutralization tanks for final pH adjustment (hydrochloric acid in the first stage and 
hydrochloric acid or caustic in the second stage). Solids from the clarifier are dewatered with 
a filter press and hauled to the Facility’s onsite landfill. The filtrate is returned to Lift Station 
No. 3 for treatment. Treated wastewater is discharged to New York Slough at Discharge 
Point No. 001. 
 



USS-POSCO Industries  Order No. R2-2016-0043 
Pittsburg Plant NPDES No. CA0005002 
 

F-6 
 

2. Stormwater Management 

The treatment plant also receives most of the stormwater from the Facility’s developed areas 
(e.g. parking lots, buildings, roadways, and materials storage areas). However, untreated 
stormwater is discharged to New York Slough at Discharge Point No. 002 during large 
storms when the pumping capacity is exceeded. 
 

B. Discharge Point and Receiving Waters 

Discharge of treated industrial wastewater and stormwater to New York Slough occurs at Discharge 
Point No. 001. The discharge of untreated stormwater to New York Slough occurs at Discharge 
Point No. 002. The discharge locations are shown in Appendix C. New York Slough is part of the 
Sacramento-San Joaquin Delta. 

C. Previous Requirements and Monitoring Data  

The table below presents the effluent limitations contained in the previous order and 
representative monitoring data from the previous order term: 

Table F-2. Previous Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitations Monitoring Data (7/11 – 7/15) 

Monthly 
Average 

Maximum 
Daily 

No. of 
Samples / 
No. Below 
Detection 

Limit 

Highest 
Daily 

Discharge 

Average  
±Standard 
Deviation 

Total Suspended 
Solids lbs/day 2200 4700 110/30 380 [1] 110±63 [1] 

Oil and Grease lbs/day 880 2100 54/54 <240 [1] 74±57 [1] 
Lead lbs/day 14 30 109/109 <0.061[1] 0.0087±0.011[1] 
Zinc lbs/day 5.6 17 41/24 6.9 [1] 1.2±1.3 [1] 
Naphthalene lbs/day --- 0.68 55/55 <0.04 [1] 0.016±0.008 [1] 
Tetrachloroethylene lbs/day --- 1.0 52/52 <0.03 [1] 0.0079±0.067 [1] 
Chromium lbs/day 35 57 110/66 0.21 [1] 0.037±0.046 [1] 
Silver lbs/day 4.9 8.8 53/53 <0.073 [1] 0.0058±0.0099[1] 
pH s.u. 6.5 – 8.5 3335/0 6.6-8.5 [2] 7.2±0.2 
Settleable Matter mL/L 0.1 0.2 108/108 <0.05[1] [3] 

Aldrin µg/L 0.00013 0.00026 113/113 <0.1 [4] 0.0013±0.0065 [5] 
Cadmium µg/L 1.0 1.9 113/56 0.41 0.091±0.088 [5] 
Carbon 
Tetrachloride µg/L 0.25 0.50 113/7 0.73 0.096±0.15 [5] 

Copper [2] µg/L 3.3 [6] 5.5 [6] 99/2 7.7 2.2±1.3 [5] 
Cyanide µg/L 6.8 14 113/58 2.9 0.94±0.61 [5] 
Dioxin TEQ µg/L 1.3E-08 2.6E-08    
Nickel  µg/L 7.3 12 112/4 7.3 2.5±1.1[5] 
Temperature ºF --- 93 1669/0 92 81±8 
Acute Toxicity % 

survival 
[7] 231/0 30 [8] 98±6 

Chronic Toxicity TUc [9] 42/24 6.9 1.2±1.3  
Unit Abbreviations: 

mg/L = milligrams per liter 
µg/L = micrograms per liter 
mg/L as N = milligrams per liter as nitrogen 
MPN/100 mL = most probable number per 100 milliliters 



USS-POSCO Industries  Order No. R2-2016-0043 
Pittsburg Plant NPDES No. CA0005002 
 

F-7 
 

% Survival = percent survival 
TUc  = chronic toxicity units 

Footnotes: 
[1] Estimated by multiplying the average monthly concentration by the average monthly flow rate. The 

detection limit was used for the concentration when the concentration was below the detection limit. 
[2] The highest and lowest reported pH value. 
[3] All values were <0.05 mL/L. 
[4] The highest detection limit. 
[5] Half the detection limit was used for values less than the detection limit. 
[6] These limits apply only if the concentrations are greater than 15 µg/L. 
[7] An 11-sample median less than 90 percent survival. An 11-sample 90th percentile of 70 percent survival 
[8] The lowest single-sample percent survival was 30 percent. 
[9] A 3-sample median of less than 4 TUc. A single-sample maximum of less than 8 TUc. 

 
D. Compliance Summary 

The Discharger had six effluent limit violations during the term of the previous order. Five were 
due to high levels of carbon tetrachloride in March and June 2012. In these five cases, the 
Discharger determined that the source was contaminated groundwater leaching into a stormwater 
sump that pumped to the treatment system. As a corrective measure, the Discharger rebuilt the 
sump to prevent cross-contamination. Since the Discharger repaired the sump, there have been 
no additional carbon tetrachloride violations. In December 2013, the Regional Water Board 
issued a $24,000 mandatory minimum penalty for these violations. 

The remaining violation related to chronic toxicity and occurred in May 2016. The Discharger 
reported a value of 9.7 TUc, which exceeds the single-sample limit of 8 TUc. The Discharger is 
investigating the source of this toxicity. 

E. Planned Changes.  

The Discharger has no planned changes for this permit term. 

III. APPLICABLE PLANS, POLICIES, AND REGULATIONS 

A. Legal Authorities 

 This Order serves as WDRs pursuant to California Water Code article 4, chapter 4, division 7 
(commencing with section 13260) for discharges to land and/or waters of the State. This Order is 
also issued pursuant to Clean Water Act (CWA) section 402 and implementing regulations 
adopted by U.S. EPA and Water Code chapter 5.5, division 7 (commencing with § 13370). It 
shall serve as an NPDES permit for point source discharges from the Facility to surface waters.  

B. California Environmental Quality Act 

 Under Water Code section 13389, this action to adopt an NPDES permit is exempt from the 
provisions of the California Environmental Quality Act, Public Resources Code division 13, 
chapter 3 (commencing with section 21100). 

C. State and Federal Regulations, Policies, and Plans 

1. Water Quality Control Plan. The Regional Water Board adopted the Water Quality Control 
Plan for the San Francisco Bay Basin (Basin Plan), which designates beneficial uses, 



USS-POSCO Industries  Order No. R2-2016-0043 